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TEST REPORT

RSS-119 — Land Mobile and Fixed Equipment Operating in the Frequency Range 27.41-960 MHz
RSS-Gen — General Requirements for Compliance of Radio Apparatus
FCC Part 90 - PRIVATE LAND MOBILE RADIO SERVICES

Report Reference No........................ | 20.01.22327-1

Report Revision History.................: Egz- (1) 83‘833 24223‘214

Rev. A July 15, 2025

Compiled by (+ signature) ................. Zara Vali ;W Vale

Approved by (+ signature) ................. Jack Qin g(///w/;)z/m

Date of issu€e........ccc.ccceevcvvveeeeeeeeend | July 15, 2025

Total number of pages....................... 106

FCC Site Registration No.: CA5970

IC Site Registration No.: 5970A-2

Testing Laboratory .........................: |LabTest Certification Inc.

AdAress.....cccviieiiiieeee | Unit 3128-20800 Westminster HWY, Richmond, BC, V6V 2W3, Canada

Applicant’'s name ............................. | Avari Wireless Corporation

AArESS ....ocovereereeereerrseceeresressenennns. | 8018 Commerce Court, Burnaby, BC VSA 4N6 Canada
1400 112th Ave SE, Ste 100, Bellevue, WA, USA 98004

Manufacture's Name ....................... | Avari Wireless Corporation

Address .....cccccceeveeiiiiciiiieeeeeeeeeeennn:. | 8618 Commerce Court, Burnaby, BC V5A 4N6 Canada

1400 112th Ave SE, Ste 100, Bellevue, WA, USA 98004

Test specification:

Standards ........cccevciiiiiid > RSS-119, Issue 12 2015, Amendment (April 1, 2022)
» RSS-Gen, Issue 52018
» RSS-131, Issue 4 2022
» FCC Part 90
» FCC Part 2
Test procedure.........cccocecnnnnnnnnn. : > ANSI C63.26: 2015
» KDB 935210 D05, v01r04
Test item description:
Trade Mark ......c..cc.ccccvveeevcveeeevnneee.l. | RU37™
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Date Issued: July 15, 2025 Report No.: 20.01.22327-1
Project No.: 22327A Revision No.: Rev. A
Model/Type reference (HVIN)...........: Egg;:::ig:ﬁggﬂ:g]:8:88:3\%
PMN.......ooiiiiiiiii e | VL-Series Remote Unit

Serial Number..........cc.cccceeeeveeeveeeeeet | 10911150E01BE1003

ISED ID ...t | 32235-RU374PSABGH

FCCID..coooiviieieie et | 2BABERU374PSABGH41A

Possible test case verdicts:

- test case does not apply to the test N/A

ObJeCt ..

- tes‘f object does meet the P (Pass)
requirement............c..eeeeveveveveeeeennnennndt

- tes‘f object does not meet the  F (Fail
requirement............c.eeveveeeeeveieieennnnnndt

Date of receipt of testitem ...............: | August 20, 2024
Date of performance of tests ............. |August 20, 2024

Revision History

Revision Date Reason For Change Author
0 October 3, 2024 Initial Data Zara Vali
1 October 24, 2024 Report update for ISED submission Zara Vali

Added the 400-425 MHz band for the new
waveform (11/4 DQPSK). There was no change
to the hardware and software for the EUT. A
new waveform was injected from the external

signal generator into the EUT and captured the ]
A July 15, 2025 test results. Zara Vali

The new 11/4 DQPSK results were added under
section 3.4 (Input-Versus-Output Signal
Comparison), and 3.2 (occupied bandwidth).
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Prepared by: LabTest Certification Inc.
Date Issued: July 15, 2025
Project No.: 22327A

Result Summary

The tests indicated in Test Summary were performed on the product constructed as described below.

The test sections are the verbatim text from the actual data sheets used during the investigation. These test
sections include the test name, the specified test Method, a list of the actual Test Equipment Used, documentation
Photos, Results and raw Data. No additions, deviations, or exclusions have been made from the standard(s) unless
specifically noted.

Based on the results of our investigation, we have concluded the product tested complies with the requirements
of the standard(s) indicated. The results obtained in this test report pertain only to the item tested. LabTest does

not make any claims of compliance for samples or variants which were not tested.

The Compliance Status is a judgment based on the direct measurements and calculated highest emissions to
appropriate standard limits. Measurement uncertainty values, provided on calibration certificates, were not be
used in the judgment of the final status of compliance.

Test Item Standard Measurement Method Result
RSS-119, Issue 12 2015,
Amendment (April 1, 2022) ANSi'ngr‘:"?zg'%OJ 5
AGC Threshold RSS-Gen, Issue 5 2018 KDB 935210 D05, v01r04. PASS
FCC Part 2 2.1046(a) Clause 3.2 4.2
FCC Part 90 o
RSS-119, Issue 12 2015,
Amendment (April 1, 2022) ANSI C63.26-2015,
Occupied Bandwidth RSS-Gen, Issue 5 2018 Section 7.2.3.1 PASS
FCC Part 2 2.1046(a) KDB 935210 D05, v01r04
FCC Part 90
RSS-119, Issue 12 2015, ANSI C63.26-2015,
I Amendment (April 1, 2022) Section 7.2.3.2
Out of Band Rejection RSS-Gen, Issue 5 2018 KDB 935210 D05, v01r04, " ASS
FCC Part 90 Clause 3.3, 4.3
RSS-119, Issue 12 2015, ANSI C63.26-2015,
Input-versus-output Signal Amendment (April 1, 2022) Section 7.2.3.3 PASS
Comparison RSS-Gen, Issue 52018 KDB 935210 D05, v01r04,
FCC Part 90 Clause 3.4,4.4
RSS-119, Issue 12 2015, ANSI C63.26-2015,
Input/output Power and Amendment (April 1, 2022) Section 7.2.3.4 PASS
Amplifier/Booster Gain RSS-Gen, Issue 5 2018 KDB 935210 D05, v01r04,
FCC Part 90 Clause 3.5,4.5
RSS-119, Issue 12 2015, ANSI C63.26-2015,
. . Amendment (April 1, 2022) Section 7.2.3.5
Noise Figure RSS-Gen, Issue 5 2018 KDB 935210 D05, v01r04, | T ASS
FCC Part 90 Clause 4.6
Measuring out-of-band/out-of- RSS-119, Issue 12 2015, ANSSI 963'26'2015’
X ) . ection 7.2.3.6
block (including Amendment (April 1, 2022) Section 7.2.3.7 PASS
intermodulation) and spurious RSS-Gen, Issue 5 2018 KDB 93650210 D05 ‘ 01r04
emissions FCC Part 90 , VO1r04,
Clause 3.6, 4.7
RSS-119, Issue 12 2015, ANSI C63.26-2015,
Frequency stability Amendment (April 1, 2022) Section 7.2.3.8 N/A

This document shall not be reproduced or utilized in any form or by any means, electronic or mechanical, including photocopying and microfilm,

RSS-Gen, Issue 5 2018
FCC Part 2.1055
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RSS-119, Issue 12 2015,

Spurious emissions Amendment (April 1, 2022)
radiated measurements above RSS-Gen, Issue 52018
1 GHz FCC Part 90

FCC Part 2.1053
RSS-119, Issue 12 2015,
Amendment (April 1, 2022)

Spurious radiated emissions RSS-Gen, Issue 5 2018

below 1 GHz FCC Part 90
FCC Part 2.1053
RSS-119, Issue 12 2015,
Conducted Emissions at AC Amendment (April 1, 2022)
Main RSS-Gen, Issue 52018

FCC Part 90
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ANSI C63.26-2015,
Section 7.2.3.9
KDB 935210 D05, v01r04,
Clause 3.8, 4.9

PASS

ANSI C63.26-2015,
Section 5.5
KDB 935210 D05, v01r04,
Clause 3.8, 4.9

PASS

ANSI C63.4: 2014 PASS
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1. EUT Information

EUT Description and Variant Models

Description:
The 420-450-700-800MHz RU37 is a Quad-band Remote Unit (RU) that provides up to 5 Watt of output power per
band. The unit supports up to 3 bands in a sealed type 4 chassis for Class A operation.

On the downlink path, the RU37 remote unit receives a stream of digitized RF signals from a Master Unit. The RU
then converts the digital signal into analog RF signals. The analog RF signal is further amplified in the RF module
and then sent through a filter to passive antenna for broadcasting.

On the UL path, the RU37 PS remote unit receives analog RF signals from portable radios over the air through
passive antennae. The RF signals are then converted into a digital data stream and delivered over optical fiber to
a Master Unit DMU . The RU37 Remote Unit also accommodates a 1 Gbps Ethernet backhaul for transporting IP
data from nearby IP devices such as security cameras and Wi-Fi access points.

The intentional transmitter only exists in the downlink path and hence the EMC tests in this report is dedicated to
the downlink emission.

In order to build up a complete signal booster system, the DMU was connected as the Auxiliary device.
The DMU does NOT radiate over an anntenna port. The radio RF signal source was directly injected and received
via coaxial cables.

EUT Picture

Variant Models:

The following variant models were not tested as part of this evaluation but have been identified by the manufacturer
as being electrically identical models, depopulated models, or with reasonable similarity to the models tested.
LabTest does not make any claims of compliance for samples or variants which were not tested.

- RU37-4-PS-ABGH-51-C-D0-2W
Quad-Band 5 Watt (Wall-Mount) Remote Unit, RU37 420-450-700-800MHz 64 ch (NEMA4)
Same hardware and software as tested model - RU37-4-PS-ABGH-51-C-D0-2C with different mounting kits.
- RU33-4-PS-ABGH-41-C-D0-2C
Quad-Band 2 Watt (Rack-Mount) Remote Unit, RU33 420-450-700-800MHz 64 ch (NEMA4)
Same hardware and software as tested model - RU32-4-PS-ABGH-51-C-D0-2C with less composite power and
rack-mount Kits.
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- RU33-4-PS-ABGH-51-C-D0-2W

Quad-Band 2 Watt (Wall-Mount) Remote Unit, RU33 420-450-700-800MHz 64 ch (NEMA4)
Same hardware and software as tested model - RU37-4-PS-ABGH-51-C-D0-2C with less composite power and

wall-mount kits.

Application for ..., :

PS 420-450-700-800MHz Remote Unit, Quad Band Medium Power
DAS

Passing Transmit Frequency ................... :

405 — 425 MHZ'
450 - 512 MHz
851 MHz - 869 MHz
758 MHz — 775 MHz

Operating Transmit Frequency

[SED oot :

406.1 MHz — 410 MHz"

410 MHz — 420 MHz

420 MHz — 425 MHz

450 MHz — 454 MHz

456 MHz — 462.5375 MHz
462.7375 MHz — 467.5375 MHz
467.7375 MHz — 512 MHz

851 MHz — 869 MHz

758 MHz — 768 MHz

769 MHz — 775 MHz

Passing Receive Frequency

405 - 430 MHz
450 — 512 MHz
806 MHz — 824 MHz
788 MHz — 805 MHz

Operating Receive Frequency

406.1 MHz — 410 MHz

410 MHz — 420 MHz

420 MHz — 430 MHz

450 MHz — 454 MHz

456 MHz — 462.5375 MHz
462.7375 MHz — 467.5375 MHz
467.7375 MHz — 512 MHz

806 MHz — 824 MHz

788 MHz — 798 MHz

799 MHz — 805 MHz

Number of Channels .........cccoveveveinnen. :

Up to 32 channels

Rated RF Output (e.i.r.p.) .cooceveeiiiiieien. :

37 dBm

Modulation Type .......ccoceeviiiiiiiieieeen, :

P25 Phase | C4FM, CQPSK; P25 Phase Il HDQPSK on full band of
Band 700, Band 800, Band 415 and Band 450
FM on Band 800 between 851 MHz — 869 MHz only;

Equipment mobility ... .| Fixed
Operating condition...........cccoocveeiiiiiieeennns :1-40 to +50 °C
Mass of equipment () .....cccovvvveeeieiceinnnnnn. 1< 48,0009
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Dimensions (W X D X H) 433 mm X 313 mm X 855 mm
Supply Voltage: 48V DC 7.1 Amps
If DC Power: ____Internal Power Supply
_N_ External Power Supply
____ Battery
[J Nickel Cadmium
1 Alkaline
[ Nickel-Metal Hydride
[J Lithium-lon
[J Other

Note 1. The hardware is physically capable of starting at 405 MHz (passing frequencies as per the table), but the
unit was tested starting at 406.1 MHz to meet the operating frequencies in FCC requirements. Since the tested
unit support channelized operation, in domestic field installations the unit will always be configured to start above
410 MHz to comply with the ISED’s restricted frequency band requirements.

Client Equipment Used During Test

Use* Product Type Manufacturer Model Comments
EUT |RU37, 420-450-700- Avari Wireless [RU37-4-PS- |EUT where the RF (I/0) antenna is attached
800 PS Corporation Q‘EGH'M‘C‘DO‘ via duplexers/multiplexer when necessary.
AE1 DMU, 420PS, Avari Wireless DMU-4-PS- |Auxiliary equipment, which is the front end of
450PS, 700PS, Corporation ABGH-1-8N-D- |system interfaced to Base Station.
800PS 1F
AE2 Element Manager | Avari Wireless EM-1A Auxiliary equipment provides the configuration
(DMC) Corporation and control interface to DMU and RU37.
AE3 Power Supply MeanWell HGL-480H-48 |AC to DC Converter,
I/P: 120VAC, 60Hz, 5.5A
O/P: +48VDC, 480W

Abbreviations:
EUT - Equipment Under Test,
AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)

Software and Firmware

Use* Description Version

EUT Software installed 7.0.0-1.5912
AE1 Software installed 7.0.0-1.5930
AE2 Software installed 7.0.0-1.1595

Abbreviations:
EUT - Equipment Under Test,
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AE - Auxiliary/Associated Equipment, or
SIM - Simulator (Not Subjected to Test)

Input/Output Ports
Port Name Type* Cable Cable Comments
# Max. >3m Shielded
1 DC Power Port DC No No Dual feed 48 VDC Assembly
2 1 * RF Input/Output Ports 1/0 No No N-Type Coaxial
3 2 * Optical Fibre I/0O Ports 1/0 No No LC/UPC Duplex
4 2*TP TP No No RJ-45

*Note: AC = AC Power Port DC = DC Power Port N/E = Non-Electrical
I/0O = Signal Input or Output Port (Not Involved in Process Control)
TP = Telecommunication Ports

Power Interface

Mode Voltage Current | Power | Frequency Phases Comments
# (V) (A) (W) (DC/AC-Hz) (#)
1 48 71 340 DC - DC power port is connected to
AC/DC convertor.

EUT Operation Modes

Mode # Description

1 UL and DL transmission and receiving ON

EUT Configuration Modes

Mode # Description

DMU maximum input threshold set to -10 dBm, uplink attenuation set to 0dB;

! RU uplink and downlink attenuation set to 0dB.

Page 11 of 107
This document shall not be reproduced or utilized in any form or by any means, electronic or mechanical, including photocopying and microfilm,
without permission in writing from LabTest Certification Inc. unless utilized/ presented in its entirety
DCN: 1036, Rev 5 —2024/04/14 RA



Prepared by: LabTest Certification Inc.

Date Issued: July 15, 2025
Project No.: 22327A

2. Description of Test Setup

Test Equipment Verified for function

Client: Avari Wireless Inc.
Report No.: 20.01.22327-1
Revision No.: Rev. A

Model # Description Checked Function Results
. Connected 50MHz and -20 dBm
KT-N9038A Spectrum Analyzer Frequency and Amplitude Ref_signal and checked OK
Antenna,
JB1 30 to 2000MHz Checked structure Normal — no damage
Antenna,
SAS-571 1 to 18GHz Checked structure Normal — no damage
KT-N5172B |  Signal Generator Frequency, Amplitude and Within MFR Specs
Modulation
KT_NS%%ZOB_ MXA Signal Analyzer Frquency and Amplitude

Within MFR Specs

Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests:

Parameter Uncertainty

Radio Frequency 1 ppm
Total RF Power: Conducted +1dB

RF Power Density: Conducted +2.75dB
Spurious Emissions: Conducted +3 dB
Temperature +1°C
Humidity 5%
DC and Low Frequency Voltages 3 %

Radiated Emission, 30 to 18,000MHz +4.95dB
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Test Station Photo

Test Station Cables and Loads

Model # Manufacture Description
3 x TM8-N1S1-60 MegaPhase N male to SMA male coaxial cable in 60 inches
1 x 49-30-34 Aeroflex 30dB 25W attenuator

Test Station Insertion Loss

Band 800
DL Transmitter 31.7
UL Receiver 0.7
Band 700
DL Transmitter 31.7
UL Receiver 0.7
Band 465
DL Transmitter 31.3
UL Receiver 0.5
Band 415
DL Transmitter 31.3
UL Receiver 0.5
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3. Test Result

3.1 AGC Threshold
RSS-119, Issue 12 2015,

Client: Avari Wireless Inc.
Report No.: 20.01.22327-1
Revision No.: Rev. A

Governing Doc Amendment (April 1, 2022) Room Temperature (°C) 21
RSS-Gen, Issue 5 2018
ANSI C63.26-2015,
Section 7.2.3.1 : .-
Test Procedure KDB 935210 D05, v01r04, Relative Humidity (%) 45
Clause 3.2, 4.2
Test Location Bench top, Richmond Lab Barometric Pressure (hPa) 1012
Test Engineer Zara Vali Date August 20, 2024
EUT Voltage +48VDC O 120VAC @ 60Hz
Test Equipment Used | Manufacturer Model Serial Number Cal(ljba:'guon Calibration due
Signal Generator Keysight N5172B-506 MY53050270 Dec 12, 2023 Dec 12, 2026
Spectrum Analyzer Keysight N9020B-526 MY62153079 Aug 1, 2023 Aug 1, 2025
405 MHz — 425 MHz
Frequency Range: 450 MHz — 512 MHz
R e 851 MHz — 869 MHz
758 MHz — 775 MHz
Detector: Peak
Type of Facility: Test bench
Distance: Direct
Arrangement of EUT: Table-top only O Floor-standing only I Rack Mounted
Output power is:
less than or equal 36.99 dBm in 800 band
less than or equal 37.09 dBm in 700 band
less than or equal 36.98 dBm in 450 band
less than or equal 37.05 dBm in 415 band
Compliant Non-Compliant O Not Applicable ]
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Test setup

Client: Avari Wireless Inc.
Report No.: 20.01.22327-1
Revision No.: Rev. A

Description of test set-up:

Output power is measured by connecting a spectrum analyzer to RF output connector of EUT via 30dB
Attenuator. With a nominal input power and the amplifier properly adjusted the RF output is measured.

The EUT was set to Operation Mode #1 with configuration Mode #1.

The maximum output power is measured when the Automatic Level Control (ALC) starting to compress the power
and hold to a constant level.

Vector Signal 30dB Spectrum
Generator AE1 Fiber EUT Attenuator Analyzer
Results — Output Power ISED Requirement
Frequency Range Input Power Trip ALC Output Power Output Power
(MHz) Frequency (MHz) (dBm) (dBm) (Watt)
406.1 -11.0 37.00 5.01
415 PS
405 - 425 415.55 -11.0 36.99 5.00
425 -10.6 37.05 5.07
Frequency Range Input Power Trip ALC Output Power Output Power
(MHz) Frequency (MHz) (dBm) (dBm) (Watt)
450 -12.0 36.95 4.95
450 PS
450 - 512 465 -12.6 36.97 4.98
480 -13.2 36.98 4.99
Frequency Range Input Power Trip ALC Output Power Output Power
(MHz) Frequency (MHz) (dBm) (dBm) (Watt)
758 -11.8 37.00 5.01
700PS
758 - 775 766.5 -12.2 37.06 5.08
775 -12.0 37.09 5.12
Frequency Range Input Power Trip ALC Output Power Output Power
(MHz) Frequency (MHz) (dBm) (dBm) (Watt)
851 -94 36.95 4.95
800PS
851 - 869 860 -10.8 36.99 5.00
869 -94 36.93 4.93

Page 15 of 107

This document shall not be reproduced or utilized in any form or by any means, electronic or mechanical, including photocopying and microfilm,
without permission in writing from LabTest Certification Inc. unless utilized/ presented in its entirety
DCN: 1036, Rev 5 —2024/04/14 RA



Prepared by: LabTest Certification Inc.
Date Issued: July 15, 2025
Project No.: 22327A

3.2 Occupied Bandwidth

RSS-119, Issue 12 2015,
Amendment (April 1, 2022)
RSS-Gen, Issue 5 2018

Governing Doc

Test Procedure ANSI C63.26: 2015

Test Location Bench top, Richmond Lab

Test Engineer Zara Vali
EUT Voltage +48VDC
Test Equipment Used Manufacturer Model
Signal Generator Keysight N5172B-
506
Spectrum Analyzer Keysight N9020B-

526

405 MHz — 425 MHz
450 MHz - 512 MHz
851 MHz — 869 MHz
758 MHz — 775 MHz

Frequency Range:

Detector: Peak

Type of Facility: Test bench
Distance: Direct
Arrangement of EUT: Table-top only

O Floor-standing only

Client: Avari Wireless Inc.
Report No.: 20.01.22327-1
Revision No.: Rev. A

Room Temperature (°C) 21
Relative Humidity (%) 45
Barometric Pressure (hPa) 1012

Date August 20, 2024

00 120VAC @ 60Hz

Serial Number Calibration date | Calibration due

MY53050270 Dec 12, 2023 Dec 12, 2026

MY62153079 Aug 1, 2023 Aug 1, 2025

[0 Rack Mounted

Output signal has an 99% occupied channel bandwidth less than the designated channel bandwidth on any

location on the operating band.

- C4FM < 7.698 kHz

- CQPSK<4.83 kHz

- HDQPSK < 9.685 kHz

- 1/4 DQPSK < 20.939 kHz

Compliant Non-Compliant [

Not Applicable I
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Prepared by: LabTest Certification Inc. Client: Avari Wireless Inc.

Date Issued: July 15, 2025 Report No.: 20.01.22327-1
Project No.: 22327A Revision No.: Rev. A
Test setup

Occupied Bandwidth is measured by connecting a Spectrum Analyzer to the RF output connector via 30dB
attenuator. The required measurement resolution bandwidth (RBW) is 1% of the emission bandwidth. 99%
energy rule was applied to measure the occupied channel bandwidth. The emission bandwidth is measured
as the width of the signal between two frequency points on the channel edge, outside of which the
transmission power is attenuated at least 26dB below the transmitter output power

The EUT was set to Operation Mode #1 with configuration Mode #1.

The occupied bandwidth of UL output is measured under one input conditions: Nominal: with input 0.5dB below
AGC threshold

Vector Signal 30dB Spectrum
Generator AEL Fiber EUT Attenuator Analyzer
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Prepared by: LabTest Certification Inc. Client: Avari Wireless Inc.

Date Issued: July 15, 2025 Report No.: 20.01.22327-1

Project No.: 22327A Revision No.: Rev. A
Results — Occupied Bandwidth 415PS

415PS 11/4 DQPSK Signal at 425 MHz

F 00 Aften: 24 dB Trig: Free Run Center Freq: 425.000000 MHz
Coupling: AC C amp: Gate: Off AvalHold: 5
Align: Auto ) |WW Path: Standard #IF Gain: Low Radio Std: None:

Ref Lvl Offset 31.10 dB
Ref Value 39.00 dBm

Center 425.00000 MHz Video BW 1.3000 kHz
#Res BW 130.00 Hz

Measure Trace
Occupied Bandwi

Total Power
Transmit Freq Error % of OBW Power
x dB Bandwidth .60 K xdB

el [

+
KEYSIGHT Ineut RF Input Z. 50 0 2 Trig: Free Run  Center Freq: 415550000 MHz
RL S wp. COUDINGAC Corr CCoir eamp. O ] Avg|Hold. 5/5
. Align: Auto FreqRef: Int (S} W Path: Standard #{F Gain: Low Redio Std. None
NFE' Adaplive

IEED Ref Lvi Offset 31.10 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

ICenter 415.55000 MHz Video BW 1.3000 kHz
#Res BW 130.00 Hz

2 Metrics

Measure Trace Trace 1
Occupied Bandwidth
20.939 kHz Total Power

Transmit Freq Error 6 Hz of OBW Power
x dB Bandwidth dB

v

Input 7: 50 0 |Atten: 24 dB Trig: Free Run  |Center Freq: 406 100000 MHz
Corr G Preamp: Off te: Off AvglHold: 515

FreqRel: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None

NFE: Adaplive

Ref Lvl Offset 31.10 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 406.10000 MHz Video BW 1.3000 kHz
#Res BW 130.00 Hz

2 Metrics.

Measure Trace

Occupied Bandwidth
211

Total Power

Transmit Freq Error % of OBW Power
x dB Bandwidth kHz xdB

& [~ ?

Page 18 of 107
This document shall not be reproduced or utilized in any form or by any means, electronic or mechanical, including photocopying and microfilm,
without permission in writing from LabTest Certification Inc. unless utilized/ presented in its entirety
DCN: 1036, Rev 5 —2024/04/14 RA



Prepared by: LabTest Certification Inc. Client: Avari Wireless Inc.
Date Issued: July 15, 2025 Report No.: 20.01.22327-1
Project No.: 22327A

Revision No.: Rev. A

415PS CQPSK Signal at 425 MHz
+

KEYSIGHT Input RF Input Z 50 0 Cenler Freq. 425.000000 MHz
S Coupling. AC Corr CCorr AvglHold 5/5.
- Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std' None:
NFE: Adaptive

Alfen: 24 48 Free Run
Preamp. Off Gale. Off

1 Graph Ref Lvl Offset 31.30 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 425.000000 MHz Video BW 620.00 Hz
#Res BW 62.00 Hz

Swaep FFT
2 Metrics

Measure Trace
Occupied Bandwidth
4,786 kHz Tolal Power 36.4 dBm
Transmit Freq Eror % of OBW Power
x dB Bandwidth x dB

sl ki

11:26

OnwpledsBKW v Q Frequency v
KEYSIGHT Input RF 0 Alten: 24 dB. Trg. Free Run  [Center Freq. 415.550000 MHz
R TS Coupling: AC C Preamp: Off

o G: AvgiHold: 515 ‘Center Frequency
» Align’ Auto eq Int(S) Radio Std: None 41 00
NFE: Adaptive
1 Graph

Ref Lvl Offset 31.30 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 415.550000 MHz Video BW 620.00 Hz
#Res BW 62.00 Hz

2 Metrics

Measure Trace
Occupied Bandwidth
4.856 kH: Total Power 36.2 dBm
Transmit Freq Error z of OBW Power
x dB Bandwidih 413 kHz xdB

pied
KEYSIGHT Input RF Input Z 50 0
Coupling: AC Cor G
ROTS == lign: Auo Freq Re #IF Gain:Low  Radio Std: None
NFE: Adapli

v
Atten: 24 dB Trig: Free Run

Center Freq: 406 100000 MHz
Preamp: Off Gato: Off /

AvglHold:

1 Graph

Ref Lvl Offset 31.30 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 406.100000 MHz Video BW 620.00 Hz Span 12.5 kHz|
#Res BW 62.00 Hz

Sweep FFT

Measure Trace

Total Power
Transmit Freq Ermmor % of OBW Power
x dB Bandwidth .409 B

== q (ﬂ - ? Aug 20, 2024

11:26:19 AM
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Prepared by: LabTest Certification Inc.
Date Issued: July 15, 2025
Project No.: 22327A

Client: Avari Wireless Inc.
Report No.: 20.01.22327-1
Revision No.: Rev. A

415PS C4FM Signal at 425 MHz

Frequency v
Input Z: 50 0
Corr CCorr
Freq Ref: Int (S)
NFE: Adaplive

Atten: 24 4B
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

!
Coupling: AC
Align: Auto

Ref Lvi Offset 31.30 dB

Scale/Div 10.0 dB Ref Value 39.00 dBm

‘Center 425.00000 MHz

Video BW 1.3000 kHz
#Res BW 130.00 Hz

Measure Trace

Occupled Bandwidth
8.019 kHz

Total Power

% of OBW Pawer
xdB

Transmit Freq Error
x dB Bandwidth

Frequency v

KEYSIGHT L[‘l‘"l‘ RF o
oupling: AC
RTS <4~ lign: Auto

Input Z- 50 0
Corr CCarr
Fraq Ref: Int (S)
NFE: Adapiive

Atten 24 dB Trig: Free Run
Preamp: Off e
HIF Gain: Low

Ref Lvl Offset 31.30 dB

Scale/Div 10.0 dB

Center 415.55000 MHz
#Res BW 130.00 Hz

Transmit Freq Error
x dB Bandwidth

S9cl?

+

(Occupied BW
KEYSIGHT :[\l‘ul‘ RF e
g Coupling: AC
R TS o Align: Auto
ph
Scale/Div 10.0 dB

Center 406.10000 MHz
#Res BW 130.00 Hz

2 Metrics
‘Occupied Bandwid

Transmit Freq Error
x dB Bandwidth

Ref Value 39.00 dBm

Video BW 1.3000 kHz

Measure Trace

Total Power

% of OBW Power
xdB

Aug 20,
11:26:2:

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)
NFE: Adaptive

Atten: 24 dB
Praamp: Off

Trig: Free Run
Gate: Off
#F Gain: Low

Ref Lvl Offset 31.30 dB
Ref Value 39.00 dBm

Video BW 1.3000 kHz

Measure Trace

Total Power

% of OBW Power
xdB

Trace 1

Frequency

Center Freq: 406.100000 MHz
Avg|Hold: 575
Radio Std: None

Span 25 kHz|
Sweep FFT

36.2dBm

=~ ?
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Prepared by: LabTest Certification Inc.
Date Issued: July 15, 2025
Project No.: 22327A

KEYSIGHT '{?D“'IRF -
Coupling:
ROTS == ign Auto

Input Z 50
Corr CCorr

Freq Ref: Int (5)

415PS HDQPSK Signal at 425 MHz

Q0 Atten: 24 dB
Preamp: Off

Trig: Free Run
Gate: Off
in: Low

Avg|Hold: 5/5
Radio Std Nona

NFE_ Adaplive

1 Graph
Scale/Div 10,0 dB

Center 425.00000 MHz
#Res BW 130.00 Hz

Occupied Bandwidth
9.345 kHz

Transmit Freq Error
x dB Bandwidth 1"

KEYSIGHT !Input RF

Coupling: AC Corr CCorr
R TS e Alig

Auto Freq Ref Int (S)

Input Z 50 0

Ref Lvi Offset 31.30 dB
Ref Value 39.00 dBm

Video BW 1.3000 kHz

Measure Trace Trace 1

Total Power
5Hz
80 kHz

of OBW Power
xdB

Aften: 24 dB
Preamp: Off

Trig: Free Run
Gale: Off
#IF Gain: Low

Center Freq: 415550000 MHz
Avg|Hold: 5/5
Radio Std None:

NFE: Adaptive

Scale/Div 10.0 dB

Center 415.55000 MHz
#Res BW 130.00 Hz

Occupled Bandwidth
9.3

Transmit Freq Error
X dB Bandwidth

[P25-HDQPSK

Occupied BW

KEYSIGHT |nput: R
Couplin
Align: Auto

Input Z 50 0
Corr CCorr
Freq Ref. Int

Ref Lvl Offset 31.30 dB
Ref Value 39.00 dBm

Video BW 1.3000 kHz

Measure Trace Trace 1

Total Power

of OBW Power
xdB

Atten- 24 dB
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 406 100000 MHz
Avg|Hold:

(S} Radio Std: None

NFE: Adaptive

Center 406.10000 MHz
#Res BW 130.00 Hz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 1.8
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Ref Lvl Offset 31.30 dB
Ref Value 39.00 dBm

Video BW 1.3000 kHz

Measure Trace Trace 1

Total Power

of OBW Power
daB

Hz
1 kHz
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Center Freq: 425000000 MHz

Client: Avari Wireless Inc.
Report No.: 20.01.22327-1
Revision No.: Rev. A

v

v

Settings
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Prepared by: LabTest Certification Inc. Client: Avari Wireless Inc.
Date Issued: July 15, 2025 Report No.: 20.01.22327-1
Project No.: 22327A Revision No.: Rev. A

Results — Occupied Bandwidth 465 PS

465 PS CQPSK Signal at 480 MHZ

P25-CQPSK +
Occupied BW
KEYSIGHT Inpul RF Input Z- 50 0 Alten: 24 4B Tiig: Free Run  Center Freq: 430.000000 MHz
upling: AC C (T Gate: Of AvglHold: 5/5
R TS ope N . ._
mgn Auto S #F Gain:Low  Radio Sid None

Frequency

€D Ref Lvi Offset 31.30 dB
Scale/Div 10.0 dB Ref Value 39,00 dBm

1.250 kHz

Auto
Man

Center 480.000000 MHz Video BW 620.00 Hz Span 12.5 kHz,
#Res BW 62.00 Hz Sweep FFT)|

2 Metrics

Measure Trace Trace 1
Occupied Bandwidth
4.854 ki Total Power
Transmit Freq Error -2 f OBW Power
x dB Bandwidth B

S [ ?

KEYSIGHT !nput RF Input 2 50 Atten 24 dB Tng: Free Run Center Freq 465 000000 MHz
R TS -p. COUPING AC Corr CCorr Proamp: Off Gate: Off Avg|Hold: 5/5
: Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None

NFE: Adaptive

et Ref Lvl Offset 31.30 dB.
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 465.000000 MHz Video BW 620.00 Hz Span 12.5 kHz
#Res BW 62.00 Hz Sweep FFT

Measure Trace Trace 1

Total Power 36.3 dBm

Transmit Freq Error 9 Hz % of OBW Power
x dB Bandwidth 5 { xdB

Aug 20, 2024
q (u - 1‘1“1 5:01 AM

KEYSIGHT oput &F npulZ 500  Aflen 24dB  Trig Free Run nter Freq: 450 000000 MHz

Cor CCort Preamp O Gate Off oid 515

Freq Ref Int (S) 4IF Gain' Low  Radio Std None

NFE: Adaptive
ST Ref Lvl Offset 31.30 dB
Scale/Div 10.0 dB: Ref Value 39,00 dBm

\Center 450.000000 MHz Video BW 620.00 Hz
#Res BW 62.00 Hz

2 Metrics
Measure Trace

Occupied Bandwidth
4.812 kHz Total Power

Transmit Freq Ermor 4 Hz % of OBW Power
x dB Bandwidth kHz xdB

o [ ][]
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Prepared by: LabTest Certification Inc.
Date Issued: July 15, 2025

Client: Avari Wireless Inc.
Project No.: 22327A

Report No.: 20.01.22327-1
Revision No.: Rev. A

465 PS C4FM Signal at 480 MHz
KEYSIGHT Input RE n 0 Atlen: 24 dB
R TS o Coupling: AC

Center Freq: 480.000000 MHz
Preamp: Off Gate: Off Ava|Hold: 5/5
Aign: Auto Froq Rof

#IF Gain' Low Radio Std None
NFE: Adaptive
1 Graph

Ref Lvl Offset 31.30 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 480.00000 MHz Video BW 1.3000 kHz
#Res BW 130.00 Hz

Measure Trace
Occupied Bandwidth

Total Power
Transmit Freq Error

% of OBW Pawer
x dB Bandwidth 9.9 xdB

KEYSIGHT Input RF Fres Run

< Coupling: AC Gate: Off Avg|Hold: 5/5
R TS < Align” Auto Gain' Low Radio Std None
NFE: Adaplive

Ref Lv| Offset 31.30 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 465.00000 MHz Video BW 1.3000 kHz
#Res BW 130.00 Hz

sure Trace
Occupled Bandwidth
Total Power
Transmit Freq Error r. % of OBW Power
x dB Bandwidth 3.821 kHz xdB

KEYSIGHT Input RF Input Z 50 0
» Coupling AC Cor CCorr
R TS b |oion Auio

Atten. 24 d8 FreeRun  [Center Freq 450000000 MHz
Preamp: Off 3 AvglHold: 5/5 Ce equency
Freq Ref: Int (S) Gan Low  RadioSid None

NFE: Adaplive

0 MHz

ﬁ Frequency v
nter Fre
4 000!

1 Graph

Span
Ref Lvi Offset 31.30 dB 25.000 kHz
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 450.00000 MHz " Video BW 1.3000 kHz
#Res BW 130.00 Hz

2 Metrics

Measure Trace Trace 1
‘Occupied Bandwidth

Total Power
Transmit Freq Emor

% of OBW Power
x dB Bandwidth xdB

Scdl?

11:14:55 AM
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Prepared by: LabTest Certification Inc.
Date Issued: July 15, 2025
Project No.: 22327A

Client: Avari Wireless Inc.
Report No.: 20.01.22327-1
Revision No.: Rev. A

465 PS HDQPSK Signal at 480 MHz

This document shall not be reproduced or utilized in any form or by any means, electronic or mechanical, including photocopying and microfilm,

KEYSIGHT ‘C"PU'-I_RF ac
- Soupling: AC
ROTS b plign Auto

Scale/Div 10.0 dB

Center 480.00000 MHz
#Res BW 130.00 Hz

Transmit Freq Error
x dB Bandwidth

KEYSIGHT '('_‘P“t‘RF %
< Coupling: AG
ROTS == ign Aulo

Scale/Div 10.0 dB

Center 465.00000 MHz
#Res BW 130.00 Hz

Occupied Bandwidth

Input Z: 50 0
Corr CCorr
Freq Ref: Int (S)
INFE: Adaptive

Input Z- 50
Sorr

Cor
Freq Ref. Int (S)
NFE: Adaptive

9.511 kHz

Transmit Freq Eror
X dB Bandwidth

9 l|?

P25-HDQPSK +

Occupled BW
KEYSIGHT lnput RF

Coupling:
g
RT Align: At

1 Graph
Scale/Div 10.0 dB

Center 450,00000 MHz
#Res BW 130.00 Hz

2 Meatrics

Occupied Bandwidth

1

Alten: 24 dB Trig: Free Run
Preamp: Off G

Gale: Off Avg[Hold
#IF Gain: Low

Radio Std. None

Ref Lvl Offset 31.30 dB
Ref Value 39.00 dBm

Video BW 1.3000 kHz

Measure Trace

Total Power
of OBW Power
B

Atten: 24 dB
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 465.000000 MHz
Avg|Hold: 5
Radio Std: None

Ref Lvl Offset 31.30 dB
Ref Value 39.00 dBm

Video BW 1.3000 kHz

Measure Trace

Total Power
Hz of OBW Power

11.71 kHz xdB

Aug 20, 2024
11:15:05 AM

Inpul 7 50 0

‘Corr CCorr
[Freq Ref: )
NFE: Adaptive

8.353 kHz

Transmit Freq Error
x dB Bandwidth

o~ ?

Aten: 24 dB Frea Run  Centor Freq 450.000000 MHz
Preamp: Off Gate: Off Avg|Hold: 5/5
#IF Gain: Low Radio Std: Nona

Ref Lvl Offset 31.30 dB
Ref Value 39.00 dBm

Video BW 1,3000 kHz

Measure Trace

Total Power 36.1 dBm

‘% of OBW Power 99.00
xdB -26.00 dB
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Cenler Freq. 480.000000 MHz

Frequency v

v

Settings

v
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Prepared by: LabTest Certification Inc. Client: Avari Wireless Inc.
Date Issued: July 15, 2025 Report No.: 20.01.22327-1
Project No.: 22327A

Revision No.: Rev. A
Results — Occupied Bandwidth 700PS
700PS CQPSK Signal at 775 MHz

P25-CaPSK +
Occupied BW
KEYSIGHT lnput RF Input 2. 50 @ Trig Free Run  Cenler Freq 775.000000 MHz
T Coupling Corr CCorr Prex Gale: OFf AvglHold: 5/5

5 lalign: Auto Freq Rel Int (S) #F Gain' Low Radio Sid None

NFE: Adaplive

IEED Ref Lvi Offset 31.70 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

(Center 775.000000 MHz Video BW 620.00 Hz Span 12.5 kHz
#Res BW 62.00 Hz

Measure Trace Trace 1
Qocupied Bandwidth

4.781 kHz Total Power

Transmit Freq Error 3Hz f OBW Power
x dB Bandwidth 5.420 kHz xdB

Occupled BW
KEYSIGHT Input RE Input Z: 50 Atten: 24 4B Trig Free Run  Center Fraq: 766 500000 MHz
T Coupling: AC Corr CCorr Proamp: Off Ga Avg|Hold: 5/5
™ ign Auto Freq Ref: Int (S) #IF Gain' Low Radio Std: None
NFE: Adaptive

v

ELD Ref Lvl Offset 31.70 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 766.500000 MHz Video BW 620.00 Hz
#Res BW 62.00 Hz

2 Metrics.

Measure Trace Trace 1

Occupied Bandwidth
48

Total Power
Transmit Freq Error

f OBW Power
x dB Bandwidth

xdB

KEYSIGHT |nput RF g Aften: 24 dB Trig: Free Run  |Center Freq: 758.000000 MHz
R TS p. COUPING AC C Gate: Avg|H Center Frequency
. Align: Auto S) i 00 MH

e Ref Lvl Offset 31.70 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

Center 758.000000 MHz Video BW 620.00 Hz Span 12.5 kHz|
#Res BW 62.00 Hz Sweep FFT|

Measure Trace

4.845 kHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
xdB

a9l ?
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Prepared by: LabTest Certification Inc. Client: Avari Wireless Inc.

Date Issued: July 15, 2025 Report No.: 20.01.22327-1
Project No.: 22327A Revision No.: Rev. A

700PS C4FM Signal at 775 MHz

|Occupied BW Freguency

Input Z: 50 0 Atten: 24 dB Trig: FreeRun  Center Freq: 775.000000 MHz
Corr CComr Preamp: Off Gate: Off Avg|Hold: 5/5

Freq Ret: Int (S) #F Gain' Low  Radio Std None

NFE: Adaptive

Ref Lvl Offset 31.70 dB
Scale/Div 10.0 dB Ref Value 38.00 dBm

'Center 775.00000 MHz Video BW 1.3000 kHz
#Res BW 130.00 Hz

Measure Trace
Occupled Bandwidtt
7.692 kHz Total Power

Transmit Freq Error % of OBW Power
x dB Bandwidth ki xdB

- Aug 20, 2024
Ul el ik dkr 5

+ Frequency v
KEYSIGHT Input RF Input Z 50 0 Atten 24 dB Trig: Free Run Center Freq 766 500000 MHz
o= Coupling AC Corr CCort Preamp Off Gale: Of AvglHold. 515
> plign: Auto Freq Ref. Int (S) #F Gain: Low Radio Std: None
NFE: Adaplive
UELEE Ref Lv Offset 31.70 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

(ICenter 766.50000 MHz Video BW 1.3000 kHz
#Res BW 130.00 Hz

2 Metrics

Measure Trace
QOccupied Bandwidth
7.991 Total Pawer

Transmit Freq Emor - % of OBW Power
x dB Bandwidth xdB

. (?

KEYSIGHT Input RF Input Z- 50 0 Alten: 24 dB Trig: Free Run  Center Freq 758 000000 MHz
R TS ope Coupling: AC Corr Preamp: Off Gate: Off Avg|Hold: 5/5
. Align: Auto Freq Ref: Int (S) #F Gain: Low Radio Std: None
NFE: Adaptive
1Graph Ref Lvi Offset 31.70 dB
Scale/Div 10.0 dB Ref Value 39.00 dBm

‘Center 758.00000 MHz Video BW 1.3000 kHz
#Res BW 130.00 Hz

2 Metrics

Measure Trace
‘Occupled Bandwidth
7.927 kHz Total Power
Transmit Freq Error % of OBW Power
x dB Bandwidth 0 xdB

Aug 20, 2024
— q (‘&I - ? 1:‘?\}424:\&"
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Prepared by: LabTest Certification Inc.

Date Issued: July 15, 2025
Project No.: 22327A

Occupled BW
KEYSIGHT 'éf:l

pl
R TS e [0
1 Graph

Scale/Div 10.0 dB

(Center 775.00000 MHz
#Res BW 130.00 Hz

2 Metrics.

=d Bandwidth

Transmit Freq Error

x dB Bandwidth

aScl?

Scale/Div 10.0 dB

Center 766.50000 MHz
#Res BW 130.00 Hz

Occupled Bandwid

Transmit Freq Error
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